FOO-B  A&EINZEMIHEF ENGINE FITTINGS

RHHLZE R4 ENGINE FITTINGS

3 45 6 7




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F00-B-1 6WWV-046502-5000 STEPPED SCREW M5 M5EEEHMIRET 3
F00-B-2 6WWV-000102-5000 GUARD, SMALL SPROCKET /NI E 1
F00-B-3 6WWV-046801-5000 INNER HEX SCREW M6x16 M6x 167 FRIRET 2
F00-B-4 9010-160102 WASHER, HEADLIGHT RIRBATINE 6
F00-B-5 9010-160101 RUBBER MAT, HEADLIGHT BURBNT R 6
F00-B-6 30006-060016870 BOLT M6x16 B2 4
F00-B-7 6WWV-000101-5000 LOWER GUARD, ENGINE KR TE 1
F00-B-8 6WWV-000130-5000 FRONT BRACKET ASSY, GUARD FERIREXRAS 1
F00-B-9 30102-060016810 SCREW 9257 2
F00-B-10 6WWV-000200-5000 FRONT BRACKET ASSY, GUARD B S RR RS 1
F00-B-11 30102-080040810 SCREW M8x40 9257 2
F00-B-12 6WWV-0001A0-5000 LOWER GUARD, ENGINE KR TER G 1




FO1 $iBE LOCKKIT

FO18{ 2 B R/LOCK ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
FO1-1 6WWV-011000-5000 LOCK KIT PEAS 1
FO1-2 30102-050025900 INNER HEX SCREW M5x25 7N AR IEET 3
F01-3 30102-050008900 INNER HEX SCREW M5x8 7 AEIESARET 2
FO1-4 30102-080020810 SCREW M8x20 9247 2
F01-5 30006-060022810 BOLT 2he 2
F01-6 6WWV-010010-5000 SEAT CABLE BEERIZR 1
FO1-7 6KMV-011020-B001 KEY Rt 1




FO2 HESiEREE MUFFLER

HA AR MUFFLER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F02-1 0HUO0-176000 OXYGEN SENSOR BRI 2
F02-2 6WWV-020001-5000 BUSHING, EXHAUST PORT HSOWE 2
F02-3 6WWV-020004-5000 SEAL GASKET, EXHAUST HES &S 2
F02-4 6L30-020005 LOCK NUT PURIRE 4
F02-5 6WWV-021100-5001 EXHAUST PIPE ASSY HESEIREAN 1
F02-6 6L30-021001 SEAL SLEEVE 1, GRAPHITE AEFHEI 2
F02-7 6L30-021010 CALMP 1 EmAn I 2
F02-8 6WWV-021200-5001 FRONT MUFFLER BODY RIEAEREE M 1
F02-9 6WWV-020002-5000 BUSHING, MUFFLER BODY BARLENE 6
F02-10 6WWV-020003-5000 RUBBER SLEEVE, MUFFLER BODY BAERE 3
F02-11 30006-080030810 BOLT M8x30 w2he 3
F02-12 6WWV-021003-5000 REAR COVER, EXHAUST PIPE EESEins 1
F02-13 30303-050042 WASHER HE 2
F02-14 6NTA-040202 INNER HEX SCREW M5x12 M7 AIEETM5x12 2
F02-15 6L.30-020003 INNER HEX SCREW M8x52 A7SFRIEET 1
F02-16 6WWV-021004-5000 BUSHING, GUARD PEBRE 1
F02-17 6WWV-046502-5000 STEPPED SCREW M5 M5B EEMIRET 1
F02-18 6WWV-021001-5000 GUARD, MUFFLER iHAEERPE 1
F02-19 6L30-020006 T-TYPE BUSHING ATEHE 2
F02-20 6L30-020001 DAMPING SLEEVE, MUFFLER HE e ETE 1
F02-21 6GU#-021005-6000 GUARD RUBBER SLEEVE FEGRE 2
F02-22 6WWV-021300-5001 REAR MUFFLER BODY EREAEREA N 1
F02-23 6WWV-021002-5000 REAR COVER, MUFFLER HEREE 1
F02-24 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 1497 AIRET 2




FO3-1 ®IZEE FRONT BRACKET

A 2/FRONT BRACKET




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F03-1-1 A000-040302 RUBBER DAMPER THFEIMPEE TR 2
F03-1-2 30006-080014810 BOLT M8x14 12te 2
F03-1-3 6WWV-030300-5000 FRONT BRACKET ASSY RIS ZRISREA N 1
F03-1-4 30006-080016810 BOLT M8x16 2e 2
F03-1-5 6WWV-030400-5000 LH CONNECTING BRACKET, FRONT BRACKET BISZ SRS 4R 1
F03-1-6 6WWV-030110-5000 LH BRACKET, CONNECTORS Bt RS R 1
F03-1-7 30006-060012870 BOLT M6x12 12 4
F03-1-8 6WWV-030120-5000 RH BRACKET, CONNECTORS AR 1
F03-1-9 6WWV-030500-5000 RH CONNECTING BRACKET, FRONT BRACKET BISZ 2RI T 4R 1
F03-1-10 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET BB IR IR E 2
F03-1-11 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BB IR IR IR E 2
F03-1-12 30301-060412 WASHER Hhig 2
F03-1-13 30006-060025810 BOLT M6x25 Z2te 2
F03-1-14 30006-050012810 BOLT M5x12 i2re 2
F03-1-15 30006-060016870 BOLT M6x16 12te 3
F03-1-16 30206-080510 NUT M8 =R 2
F03-1-17 30303-080112 WASHER M8 HE 2
F03-1-18 30306-080112 WASHER M8 BE 2
F03-1-19 30006-080045810 BOLT M8x45 2e 2
F03-1-20 6090-040303 BUSHING w"E 6
F03-1-21 6090-040302 RUBBER DAMPER ZENRE 6
F03-1-22 30305-060112 WASHER M6 HE 6
F03-1-23 30204-060810 NUT M6 LEIS 6
F03-1-24 6WWV-030700-5000 RH BRACKET, FOG LIGHT ETAXEIREAES 1
F03-1-25 6WWV-030600-5000 LH BRACKET, FOG LIGHT ENTAEXRIREAS 1




FO3-2

FZE%  MAIN FRAME

F%2/MAIN FRAME




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F03-2-1 30006-080016810 BOLT M8x16 124e 4
F03-2-2 6WWV-030040-5000 RH MIDDLE BRACKET, FRONT BUMPER BIREGAT A st RE 1
F03-2-3 30006-060022810 BOLT 2e 3
F03-2-4 9060-180029 RUBBER CUSHION TUBE, RADIATOR BINGRENREEE 6
F03-2-5 6KM#-181001-8001 DAMPING RUBBER MAT TR 3
F03-2-6 | 6WWV-031000-5002-0BP00 FRONT FRAME ASSY FEIEREBM 1
F03-2-7 6WWV-030011-5000 INNER HEX SCREW M10x45 7 AIEETM10X45 5
F03-2-8 6WWV-030013-5000 INNER HEX SCREW M8x16 M7 FRIEETMBX16 6
F03-2-9 6WWV-030060-5000 RH REAR BRACKET, BUMPER RO T AfERAERE 1
F03-2-10 6WWV-030050-5000 LH REAR BRACKET, BUMPER (RO e 2 R 1
F03-2-11 30006-080028810 BOLT M8x28 1248 1
F03-2-12 6WWV-000120-5000 RH BRACKET ASSY, GUARD FEAREXRAS 1
F03-2-13 6WWV-030090-5000 RH BRACKET, MIDDLE SUPPORTER PEATRRE 1
F03-2-14 K-54310086100 SELF LOCKING NUT M10 CU WS=14 B HIREM10 1
F03-2-15 30006-050012810 BOLT M5x12 124e 3
F03-2-16 0180-014010 WIRE CLAMP HFEE 2
F03-2-17 6WWV-030080-5000 LH BRACKET, MIDDLE SUPPORTOR rhig e e R 1
F03-2-18 6WWV-030017-5000 INNER HEX SCREW M10x30 HABIERAZETM10X30 1
F03-2-19 6WWV-030003-5000 BRACKET, SIDE STAND SWITCH CABLE ER N IF RS EES LR 1
F03-2-20 6L30-030091 BOLT M10x60 BiEge 1
F03-2-21 6WWV-030009-5000 ENGINE HANGING BRACKET B RLE 1
F03-2-22 6WWV-030018-5000 BOLT M12x60 #242 M12X60 1
F03-2-23 30102-080050810 INNER HEX SCREW M8X50 A7 FRIEETMBX50 2
F03-2-24 6WWV-030030-5000 LH MIDDLE BRACKET, FRONT BUMPER BIRBEAT e oA R 1
F03-2-25 6WWV-030001-5000 BRACKET, 6D SENSOR 6D{E SR AE R 1
F03-2-26 6WWV-030019-5000 RUBBER BUSHING BETERE 3
F03-2-27 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20P97 FRIRET 3
F03-2-28 6WWV-190012-5300 VIN PLATE ZEimE IS 1
F03-2-29 30902-0401320 BLIND RIVET 4X8 HCEET 2




FO3-3 EIZEZ REARFRAME

R 4/REAR FRAME




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F03-3-1 6WWV-030017-5000 INNER HEX SCREW M10x30 A7 FETERAZETM10X30 2
F03-3-2 | 6WWV-032000-5001-0BP00 REAR FRAME ASSY BIFEZRIERE M 1
F03-3-3 K-54310086100 SELF LOCKING NUT M10 CU WS=14 BHHZ—~M10 2
F03-3-4 30006-060016870 BOLT M6x16 2e 2
F03-3-5 6WWV-030070-5000 AIR FILTER MOUNTING ASSY TR AN 2
F03-3-6 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x 127 ARET 4
F03-3-7 6WWV-030016-5001 INNER_HEX_SCREW_M10x22 A7 BTERAZEIM10X22 2
F03-3-8 30006-060012870 BOLT M6x12 124% 4
F03-3-9 6WWV-030010-5000 REAR BRACKET, FUEL TANK B RE 1
F03-3-10 6090-130012 RUBBER DAMPER SRR 1
F03-3-11 6WWV-030020-5000 BRACKET, SEAT LOCK BEER 2 d RE 1
F03-3-12 6WWV-030004-5000 BRACKET, BATTERY FEHREIESCER 1
F03-3-13 6WWV-045801-5000 RUBBER CIRIRER 2




FO3-4 hiE&H¥E SIDE STAND&MIDDLE SUPPORTER

& 12/SIDE STAND&MIDDLE SUPPORTER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F03-4-1 A000-030004 SPRING COLLAR, SIDE STAND DIEEEIRE 1
F03-4-2 A000-030210 SPRING, SIDE STAND DIEEEES 1
F03-4-3 6WWV-030200-5000 SIDE BRACKET ASSY Mz 2RISR R4 1
F03-4-4 30208-102810 NUT M10x1.25 1253 1
F03-4-5 A000-030006 BOLT, SIDE STAND N>z ZReZ4e 1
F03-4-6 6WWV-030100-5000 MIDDLE SUPPORTER ASSY PR A M 1
F03-4-7 6L30-030705 SPRING SLEEVE, SIDE BRACKET FEGHERE 2
F03-4-8 6L.30-030060 SPRING, MAIN BRAKCET FLEHERES 2
F03-4-9 6WWV-030106-5000 SPRING HOOK, MIDDLE SUPPORTER FRIEEEE R 2
F03-4-10 6WWV-030005-5000 SPRING PIN, MIDDLE SUPPORTER FRiE e 1
F03-4-11 6L30-030093 BOLT ML 2
F03-4-12 6L30-030720 SELF-LOCK RETAINER KIT WEHIEREES 2
F03-4-13 6L30-030701 BUSHING MAIN BRACKET FXEHE 2
F03-4-14 6L30-030706 FRICTION WASHER BRI e 2
F03-4-15 1F30-024014 O-SEAL RING 17x2 ORI 4
F03-4-16 6L.30-030094 SLOTTED NUT Frigas 2
F03-4-17 30903-0252610 COTTER PIN 2.5X26 FOHE 2
F03-4-18 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x 12K 7S HEET 2
F03-4-19 6WWV-030190-5000 LIMIT SEAT, MIDDLE SUPPORTER FRERR(EE 1
F03-4-20 30200-080810 NUT M8 IR 1
F03-4-21 6L30-030080 DAMPING MATE ASSY FEFPRAS 1




F04-1

¥BE4%1  PLASTICS1

#E 1 /PLASTICS 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
FO4-1-1 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x147 A EMIZET 8
F04-1-2 6WWV-040101-5000 WINDSHIELD X3S 1
F04-1-3 6WWV-040201-5000 SMALL WINDSHIELD INESIR\ 3R 1
FO4-1-4 6WWV-045001-5001 RH ADJUSTING BUTTON, WINDSHIELD X ISR 1
F04-1-5 6100-120005 INNER HEX SCREW M6x8 7 FEIEETM6Ex8 4
F04-1-6 6WWV-046401-5000 RH BRACKET, WINDSHIELD HEXIEBAZE 1
FO4-1-7 6WWV-046301-5000 LH BRACKET, WINDSHIELD XA SR 1
F04-1-8 6WWV-044901-5001 LH ADJUSTING BUTTON, WINDSHIELD RIS EhEH 1
F04-1-9 30105-050014470 SCREW 24T 4
F04-1-10 6WWV-046101-5000 UPPER COLUMN, WINDSHIELD XIS et 2
FO4-1-11 6WWV-046201-5000 LOWER COLUMN, WINDSHIELD HEIXIEES T REE 2
F04-1-12 6WWV-044201-5000 RH BRACKET RUBBER SLEEVE, WINDSHIELD PNIR IR A BRE 1
F04-1-13 6WWV-044101-5000 LH BRACKET RUBBER SLEEVE, WINDSHIELD HRRIB A ERE 1




FO4-2  2BEH42 PLASTICS2

F04-2% 845 I/PLASTICS I




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-2-1 6WWV-040701-5000 HEADLIGHT LOWER COVER KT TE 1

F04-2-2 6WWV-046901-5000 INNER HEX SCREW M6x20 M6x20P97 N Aai2sT 2

F04-2-3 6090-040303 BUSHING HE 6

F04-2-4 6090-040302 RUBBER DAMPER BHRE 6

F04-2-5 9060-040310 PLASTIC CLIPS BRRAS 2

F04-2-6 8080-000002 CLIP NUT ST4.8 FHRST4.8 10

F04-2-7 30110-421130010 SELF-TAPPING SCREW ST4.2x13 B LURET 8

F04-2-8 30110-481130010 SELF-TAPPING SCREW ST4.8x13 BBUEET 10

F04-2-9 | 6WWV-040601-5000-0BW00 HEADLIGHT COVER KITE 1 NEBULA BLACK+MERCURY GREY
F04-2-9 | BWWV-040601-5001-0DCO0 HEADLIGHT COVER KITE 1 NEBULA BLACK_DESERT YELL
F04-2-10 6WWV-040901-5000 LH INNER PLATE, HEADLIGHT COVER AITEERIFIR 1

FO4-2-11 9060-040310 PLASTIC CLIPS BRRAS 2

F04-2-12 8080-041130 PLASTIC SCREW BRI AKIEE TS 8

F04-2-13 6WWV-046502-5000 STEPPED SCREW M5 M5ES B MRET 2

F04-2-14 6WWV-040801-5000 RH INNER PLATE, HEADLIGHT COVER KITEARIFR 1

F04-2-15 6WWV-040401-5000 FRONT COVER, DASHBOARD e 1

F04-2-16 6WWV-040501-5000 ADAPTOR BRACKET, DASHBOARD (R E 2R 1

F04-2-17 6KM#-040081-8000-M1 NUT CLIP M5 MB5EREFIE 2

F04-2-18 6WWV-040301-5001 REAR COVER, DASHBOARD REE 1

F04-2-19 6WWV-046802-5000 INNER HEX SCREW M6x16 M6x 1697 FRIRET 4

F04-2-20 30110-480190070 SLEF-TAPPING SCREW ERE] ST4.8X19_Be¥ 2




F04-3

BEYY¥3 PLASTICSS3

#8 5L A T/PLASTICSII

o———&




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-3-1 6WWV-041501-5000 LH FRONT PANEL, RADIATOR BUASS R 1
F04-3-2 6WWV-046502-5000 STEPPED SCREW M5 M5AEEEHIRET 4
F04-3-3 6WWV-044701-5000 LH REAR PANEL, RADIATOR BUNEE ISR 1
F04-3-4 6WWV-041701-5000 LH DEFLECTOR, RADIATOR B EENE 1
F04-3-5 6WWV-041901-5000 LH INNER PANEL, RADIATOR BURER A NIFIR 1
F04-3-6 9060-040310 PLASTIC CLIPS BERRES 2
F04-3-7 30110-481130070 SELF-TAPPING SCREW BELUEET 18
F04-3-8 8080-000002 CLIP NUT ST4.8 FHRST4.8 8
F04-3-9 6KM#-040066-8001 SPONGE STRAP RSTiGES 1
F04-3-10 6WWV-042001-5000 RH INNER PANEL, RADIATOR BUNEE AR 1
F04-3-11 6WWV-041801-5000 RH DEFLECTOR, RADIATOR BEAENE 1
F04-3-12 6WWV-044801-5000 RH REAR PANEL, RADIATOR B AR 1
F04-3-13 6WWV-041601-5000 RH FRONT PANEL, RADIATOR BERESARIFIR 1
F04-3-14 8030-040800-00001 NUT CLIP M6 MEIELRG 2
F04-3-15 6KM#-040081-8000-M1 NUT CLIP M5 M5HEEG 2
F04-3-16 6NQ#-000202-6001 BOLT MEgie 2




F04-4-B

2B¥145%4 PLASTICS4

R EIV/PLASTICS IV




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-4-B-1 6WWV-046010-5100 LH FOG LIGHT COVER ASSY EESTEEM 1
F04-4-B-2 6KM#-040081-8000-M1 NUT CLIP M5 M5HEEG 14
F04-4-B-3 6WWV-042301-5000 BRACKET, LH FOG LIGHT EEITXBE 1
F04-4-B-4 6WWV-044001-5000 RUBBER, FOG LIGHT COVER TN BEIZER 2
F04-4-B-5 6WWV-046502-5000 STEPPED SCREW M5 M5AS S RET 16
F04-4-B-6 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14R7 A EMIEET 4
F04-4-B-7 6WWV-042401-5000 BRACKET, RH FOG LIGHT A= TREe 1
F04-4-B-8 6WWV-046020-5100 RH FOG LIGHT COVER ASSY AETEAMN 1
F04-4-B-9 6WWV-045601-5000 DECO COVER, RH FOG LIGHT FSESNE SIS 1
F04-4-B-10 6WWV-045701-5000 DECO COVER, LH FOG LIGHT KT e 1
F04-4-B-11 6WWV-043701-5000 ENGINE LH PANEL BEHAHR 1
F04-4-B-12 6WWV-043801-5000 ENGINE RH PANEL BEEHR 1




F04-5

EBEMYS

PLASTICSS

FO4-5% 84 V/IPLASTICS V




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

F04-5-1 6WWV-043901-5000 COVER, IGNITION LOCK RUKEE 1

F04-5-2 | 6WWV-041301-5000-0VF00 LH FRONT PANEL, FUEL TANK FERTHAEFR 1 MERCURY SILVER FOR BLUE BIKE
F04-5-2 | 6WWV-041301-5000-0G900 LH FRONT PANEL, FUEL TANK FRIHEFR 1 TACTICAL GREEN FOR YELLOW BIKE
F04-5-3 | 6WWV-041401-5000-0VF00 RH FRONT PANEL, FUEL TANK ARNRER 1 MERCURY SILVER FOR BLUE BIKE
F04-5-3 | 6WWV-041401-5000-0G900 RH FRONT PANEL, FUEL TANK ARTHEPR 1 TACTICAL GREEN FOR YELLOW BIKE
F04-5-4 8080-040064 DAMPER, FRONT FENDER BIEESRRE 6

F04-5-5 6090-040302 RUBBER DAMPER BHRE 6

F04-5-6 6090-040303 BUSHING w"E 6

F04-5-7 6WWV-046901-5000 INNER HEX SCREW M6x20 M6x20/97 FIRET 6

F04-5-8 30110-481130010 SELF-TAPPING SCREW ST4.8x13 BEBUEET 14

F04-5-9 8080-000002 CLIP NUT ST4.8 FHRST4.8 16

F04-5-10 6WWV-046501-5000 STEPPED SCREW M5 M5AAS S RET 4

F04-5-11 6KM#-040081-8000-M1 NUT CLIP M5 M5EERFIE 10

F04-5-12 6KM#-040066-8001 SPONGE STRAP NSTIGES 2

F04-5-13 6KM#-160420-8001 SPONGE MAT Ko i8HE 6

F04-5-14 | 6WWV-041101-5000-0ET00 LH PANEL, FUEL TANK HFEAIPIR 1 TWILIGHT BLUE

F04-5-14 | 6WWV-041101-5000-0YG00 LH PANEL, FUEL TANK SHFE AR 1 SANDSTONE YELLOW
F04-5-15 9060-040310 PLASTIC CLIPS BE-RAS 2

F04-5-16 6WWV-046502-5000 STEPPED SCREW M5 M5AAS S RET 2

F04-5-17 A000-040302 RUBBER DAMPER HEIMPEE TR 4

F04-5-18 8080-000001 CLASP =40 2

F04-5-19 6WWV-041201-5000 UPPER PANEL, FUEL TANK SRS PR 1

F04-5-20 | 6WWV-041001-5000-0ET00 RH PANEL, FUEL TANK SHFEAIPIR 1 TWILIGHT BLUE

F04-5-20 | 6WWV-041001-5000-0YG00 RH PANEL, FUEL TANK SEEAIPR 1 SANDSTONE YELLOW




FO4-6

B¥l4o

PLASTICS6

# R VI/PLASTICS VI




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-6-1 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14p97 Aai2sT 6
F04-6-2 6WWV-045501-5000 PRESS PLATE, LH CABLE BRACKET T ST 5RE R 1
F04-6-3 6WWV-045101-5000 BRACKET, OXYGEN SENSOR CONNECTOR SERREE RS 2R 1
F04-6-4 6WWV-045301-5001 LH CABLE BRACKET Va5 7 BRS 1
F04-6-5 6WWV-046502-5000 STEPPED SCREW M5 M5EEEHMIRET 4
F04-6-6 6KM#-040081-8000-M1 NUT CLIP M5 M5HREF T 2
F04-6-7 6WWV-045201-5000 RH CABLE BRACKET BEMEE 1
F04-6-8 6WWV-045401-5000 PRESS PLATE, RH CABLE BRACKET AU BEER 1
F04-6-9 6WWV-043601-5000 BRACKET, CANISTER RS IR 1
F04-6-10 6KM#-040066-8001 SPONGE STRAP STinE S 1




PLASTICS?
FO4-TH 4 VI/PLASTICS VI

BEMY7

F04-7




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

FO4-7-1 | 6WWV-043101-5000-0B800 LH PANEL, TAIL LIGHT AT A3PiR 1 MERCURY SILVER FOR BLUE BIKE
FO4-7-1 | 6WWV-043101-5000-0G900 LH PANEL, TAIL LIGHT AT AR 1 TACTICAL GREEN FOR YELLOW BIKE
F04-7-2 8080-041130 PLASTIC SCREW BRI AKIEETES 6

F04-7-3 6WWV-046502-5000 STEPPED SCREW M5 M5AS S RET 3

F04-7-4 8080-040064 DAMPER, FRONT FENDER RIEETSRRE 2

F04-7-5 6WWV-045801-5000 RUBBER CIRIRER 2

F04-7-6 30110-481130010 SELF-TAPPING SCREW ST4.8x13 BELUEET 4

F04-7-7 6WWV-042501-5001 BASE PLATE, FRAME ZEBRIERMR 1

F04-7-8 8030-040800-00001 NUT CLIP M6 M6EIZESE 4

F04-7-9 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x 1247 HEET 2

F04-7-10 8080-000002 CLIP NUT ST4.8 FHRST4.8 2

FO4-7-11 30110-481130070 SELF-TAPPING SCREW BBURET 7

F04-7-12 | 6WWV-043001-5000-0B800 RH PANEL, TAIL LIGHT EXT AR 1 MERCURY SILVER FOR BLUE BIKE
F04-7-12 | 6WWV-043001-5000-0G900 RH PANEL, TAIL LIGHT BT a1 1 TACTICAL GREEN FOR YELLOW BIKE
F04-7-13 6WWV-045901-5000 RUBBER BUSHING, AUXILIARY RELAY HHBNAAER BRI IRIPE 1

F04-7-13 6WWV-045901-5000-10 RUBBER BUSHING, AUXILIARY RELAY BN FE BRI E 1

F04-7-14 6WWV-043401-5000 RUBBER MAT, BATTERY SRR 1

F04-7-15 6WWV-043301-5001 BRACKET, ELECTRICAL PARTS FEESREER 1

F04-7-16 8080-000002 CLIP NUT ST4.8 FtRST4.8 5

F04-7-17 8030-040020-1000 SCREW M6x17.5 BraRIEEIM6x17.5 4

F04-7-18 6WWV-042801-5000 REINFORCEMENT PLATE, REAR FENDER [EHERINENR 1

F04-7-19 8010-090005 BOLT M6x16 IZFEM6X16 4

F04-7-20 6WWV-042601-5000 REAR FENDER iR 1

F04-7-21 6WWV-042901-5000 UPPER COVER, TAIL LIGHT BXT L& 1

F04-7-22 8080-000001 CLASP +~#1 2

F04-7-23 6WWV-043201-5000 HOOK RUBBER, TAIL LIGHT KT SR AR 1

F04-7-24 6WWV-042701-5000 BRACKET, LICENSE LIGHT MR T 2R 1

F04-7-25 6WWV-043310-5000 BRACKET, AUXILIARY RELAY IBBNYAEE BE LR 1




A
FO5 BIEZ2E FRONT SUSPENSION
Al &2/ FRONT SUSPENSION .
i
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

F05-1 6WWV-050600-5000-M1 FRONT RH SHOCK ABSORBER B 1
F05-2 30102-080025810 SCREW M8x25 12457 4
F05-3 6WWV-050500-5000-M1 FRONT LH SHOCK ABSORBER BIAmEse 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

FO5-4 6WWV-050006-5000-0B800 FRONT PART, FRONT FENDER BIRARBIER_I LR R 1 TWILIGHT BLUE

F05-4 6WWV-050006-5000-0YG00 FRONT PART, FRONT FENDER BIESRARATER 1 SANDSTONE YELLOW

F05-5 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x147 A EMIEET 6

F05-6 6KM#-040081-8000-M1 NUT CLIP M5 MB5ERRFIE 4

F05-7 6WWV-050007-5000 REAR PART, FRONT FENDER RItHEMREER 1

F05-8 6WWV-046502-5000 STEPPED SCREW M5 M5ES S MRET 4

F05-9 30006-060012870 BOLT M6x12 12 1

F05-10 6WWV-050200-5000 BRACKET, HORN I\ 22 =2 28 1

FO5-11 6L30-050004 PLUG, FRONT FORK BN & iEsL 1

F05-12 6WWV-050300-5000 LOWER TRIPLE CLAMP TEAREM 1 SILVER FOR BLUE BIKE
F05-12 6WWV-050300-5000-10 LOWER TRIPLE CLAMP ASSY TEARZEH 1 BLACK ANODIZED FOR YELLOW BIKE
F05-13 6WWV-050011-5000 INNER HEX SCREW M8x30 A7 A EESLAEETM8 30 6

F05-14 6WWV-050100-5100 STEERING DAMPER e mfEfEas 1

F05-15 6WWV-050009-5000 SCREW M8x25 IBETM8*25 8

F05-16 6L30-050010 DUST-PROOF RING Nl L 2

F05-17 6L.30-050200 STEERING BEARING ASSY HrRES 2

F05-18 6L30-050003 DUST-PROOF COVER Phas= 1

F05-19 6WWV-050001-5000 UPPER TRIPLE CLAMP LB 1 SILVER FOR BLUE BIKE
F05-19 6WWV-050001-5000-10 UPPER TRIPLE CLAMP FERIR 1 BLACK ANODIZED FOR YELLOW BIKE
F05-20 30006-060020870 BOLT M6x20 1242 2

F05-21 6WWV-050402-5000 RH CABLE CLIP a%ESmE%k 1

F05-22 6WWV-050401-5000 LH CABLE CLIP EERSMFE 1

F05-23 8080-140004 LOCK BUSHING, REAR RACK BEESFTE 2

F05-24 6WWV-050005-5000 WASHER HE 1

F05-25 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP FERIR Z EARET 1

F05-26 6WWV-050004-5000 RUBBER DECO COVER, IGNITION LOCK UK BIREEE RS 1

F05-27 6WWV-050002-5000 BRACKET, HANDLEBAR T RBsZRE 2 SILVER FOR BLUE BIKE
F05-27 6WWV-050002-5000-10 SEAT, HANDLEBAR LT EE 2 BLACK ANODIZED FOR YELLOW BIKE
F05-28 30102-102060810 SCREW M10x1.25x60 9257 2

F05-29 6WWV-050003-5000 PRESS COVER, HANDLEBAR FABESS 2 SILVER FOR BLUE BIKE
F05-29 6WWV-050003-5000-10 PRESS COVER, HANDLEBAR FABERS 2 BLACK ANODIZED FOR YELLOW BIKE
F05-30 6WWV-050500-5000-24 OIL SEAL e} 2

F05-31 6WWV-050500-5000-25 DUST-PROOF CAP P 2




FO6 [EE23% REAR SUSPENSION

Ji &%/ REAR SUSPENSION




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
FO6-1 6WWV-060005-5003 CHAIN GUARD S e RS 1
F06-2 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x147 R EMIZET 2
F06-3 6WWV-060001-5000 SHAFT, REAR SWING ARM G 1
F06-4 6WWV-060002-5000 BUSHING, REAR SWING ARM EEEWE 4
F06-5 6WWV-060030-5000 OIL SEAL NisE) 4
F06-6 6WWV-060003-5000 LINER, REAR SWING ARM EEEE 2
F06-7 30403-02200 NEEDLE BEARING HK2212 REHRAHK 2212 4
F06-8 6WWV-060004-5000 WASHER, REAR SWING ARM [EEEE 2
F06-9 6WWV-060301-5004 REAR FORK BEX 1
F06-10 6NT1-060002 DUST CAP, BIG Abhas= 2
F06-11 6NT1-060003 DUST CAP, SMALL IN 2 4
F06-12 6L30-060013 LOCK NUT, CHAIN ADJUSTER PSRBT ERMRIRS 2
F06-13 6L30-060002 ADJUSTABLE BOLT, CHAIN HESORTIEE 2
F06-14 6NT1-060001 BOLT, REAR SHOCK ABSORBER EREsER g 1
F06-15 30204-122810 NUT M12x1.25 LENS 1
F06-16 6WWV-060100-5001-M1 REAR_SHOCK_ABSORBER [EiREes 1
F06-17 6WWV-060008-5000 CHAIN COVER (SET) BRI 1 '(,”gc')%%eg‘f'gf,gr{;cm cover (BWW-080005-5005 + B
6WWV-060008-5001 SPROCKET COVER 1
F06-18 6WWV-046502-5000 STEPPED SCREW M5 M5ESEHIRET 4




g% FRONT WHEEL

FO7-B

A #/FRONT WHEEL




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
FO7-B-1 30705-1901 TIRE i 1

FO7-B-2 6L.30-070004 LOCK SCREW, FRONT AXLE RIS R ERET 1

FO7-B-3 6WWV-070002-5000 RH BUSHING, FRONT WHEEL R EHE 1

FO7-B-4 6WWV-070001-5000 FRONT WHEEL SHAFT BiEChh 1

FO7-B-5 6WWV-070003-5000 LH BUSHING, FRONT WHEEL RIS EEHE 1

FO7-B-6 6WWV-070100-5002 FRONT RIM ASSY BISCHEARS 1 GOLD FOR BLUE BIKE
FO7-B-6 6WWV-070100-5002-10 FRONT RIM ASSY BISCHEARS 1 BLACK FOR YELLOW BIKE
FO7-B-7 6WWV-070100-5000-21 OIL SEAL NisES) 2

FO7-B-8 6WWV-070100-5000-22 BEARING L1V 2

F07-B-9 6WWV-070105-5000 WASHER e 1

FO7-B-10 6WWV-070104-5000 CORE SHAFT TN 1

FO7-B-11 30800-04705 CIRCLIP FOR HOLE 47 FLASEMR 47 1

FO7-B-12 FA7V-150850-1101 TIRE PRESSURE SENSOR AR ISREE 1

F07-B-13 6WWV-070103-5000 SPOKE 1RE 36

F07-B-14 6WWV-070100-5000-20 CAP 418 36

F07-B-15 6WWV-070102-5000 FRONT WHEEL MIDDLE HUB A HER 1

F07-B-16 6WWV-070101-5001 FRONT WHEEL LS 1 GOLD FOR BLUE BIKE
F07-B-16 6WWV-070101-5001-10 FRONT WHEEL BIECHE 1 BLACK FOR YELLOW BIKE
FO7-B-17 6WWV-070300-5000-M1 VALVE, INFLATION S 1




FO8

Hzh32 5k BRAKE SYSTEM

¥ %) 5 R/BRAKE ASSY

|L$
I

R

l______
N 1

)

1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

FO8-1 6GUV-080001-7000 SCREW 95T 10

F08-2 6L.30-080010 FRONT BRAKE DISC ASSY BIRIChERAES 2

F08-3 6L.30-080003 GEAR RING, FRONT WHEEL Bt 1

F08-4 6WWV-081200-5001 FRONT RH BRAKE CALIPER BIAHIERAES 1 BLACK FOR BLUE BIKE

F08-4 6WWV-081200-5000-10 FRONT BRAKE CALIPER, RH BIAHIIEHAES 1 SILVER FOR YELLOW BIKE

F08-5 6GUV-081100-6001 FRONT LH BRAKE CALIPER ASSY BIEEHIIEHAES 1 BLACK FOR BLUE BIKE

F08-5 6GUV-081100-6000-10 FRONT BRAKE CALIPER, LH BIEHIENEHAES 1 SILVER FOR YELLOW BIKE

F08-6 30102-102060810 SCREW M10x1.25x60 95T 4

F08-7 A000-080102-2000 WASHER HE 19

F08-8 6GU#-081000-6000-22 BANJO BOLT 1 OB EA 1

F08-9 6WWV-080006-5001-M1 BANJO BOLT, LONG PNUELEGES 1

F08-10 6WWV-081030-5000-M1 LOWER FLUID HOSE, FRONT BRAKE RISl MHEHES 1

F08-11 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE G =P 3

F08-12 6WWV-081020-5000-M1 FLUID INLET PIPE, FRONT BRAKE BIBIshHE 1

F08-13 6WWV-080003-5000 WIRE CLIP 1, FRONT BRAKE FLUID HOSE BRI 1

F08-14 30006-060010810 BOLT M6x10 12te 1

F08-15 6KJ0-080003-00001 CLIP, BRAKE HOSE HITHER 5

F08-16 6GU#-081000-6000-23 BANJO BOLT2 ShigEe T 5

F08-17 8010-150003 TIE BAND s 2

F08-18 801F-100101 TIE BAND s 1

F08-19 6L30-080020 SPEED SENSOR, FRONT WHEEL EIEESE s 2

F08-20 6GU#-080110-6000-39 LEVER ES 5 1

F08-21 6WWV-081010-5000-M1 FRONT BRAKE FLUID OUTLET HOSE RSN HHE 1

F08-22 6WWV-080007-5000 WIRE CLIP, RPM SENSOR IR SR TR A e 1

F08-23 30102-060016810 SCREW 9257 2

F08-24 8010-000004 BOLT M6x14 MR IEEM6x 14 2

F08-25 0180-014010 WIRE CLAMP ZFBE 2

F08-26 30118-480130010 SELF-TAPPING SCREW ST4.8x13 BLURET 2

F08-27 6WWV-081400-5000 MSC CONTROLLER MSCiZt2e 1

F08-28 6GU#-080010-6003 HYDRAULIC INDUCTION SWITCH PNz ARG S 2

F08-29 6L.30-080006 WIRE CLIP 2, BRAKE FLUID HOSE Ca N =l 2

F08-30 6WWV-081050-5000-M1 FLUID OUTLET PIPE, REAR BRAKE SN mE 1

F08-31 6WWV-081040-5000-M1 REAR BRAKE FLUID OUTLET HOSE [EHIEhshE 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F08-32 6L.30-080005 WIRE CLIP 1, BRAKE FLUID HOSE HEhE S 3
F08-33 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14P97 Aa2sT 3
F08-34 6WWV-081600-5002 REAR BRAKE CALIPER EHIEheH A S 1 BLACK FOR BLUE BIKE
F08-34 6WWV-081600-5000-10 REAR BRAKE CALIPER EHIEhiH A S 1 SILVER FOR YELLOW BIKE
F08-35 6GU#-090001-6000-M1 REAR BRAKE DISC [a®lsha 1
F08-36 6GU#-090002-6001 REAR GEAR RING BB 1
F08-37 A000-080001 SCREW 9257 5
F08-38 30006-050012870 BOLT 12te 2
F08-39 6WWV-081402-5000 FOOTREST BRACKET il g 1
F08-40 6WWV-081401-5000 REAR BRAKE PEDAL EHIEhEFFES 1
F08-41 6WWV-080005-5000 RETURN SPRING EIVEE::: 1
F08-42 30204-080810 NUT M8 1253 1
F08-43 6WWV-081401-5000-20 REAR BRAKE PEDAL [EHINEETT 1
F08-44 30400-00880 BEARING 8x22x7 LTS 2
F08-45 30102-060022810 SCREW M6x22 95T 2
F08-46 6KM#-080002-8000 RUBBER OIL HOSE CLIP GRS hES Sk 1
F08-47 6WWV-080002-5000 WIRE CLIP, REAR SPEED SENSOR S eGSR Einas o 1
F08-48 6WWV-080009-5000 ABS NYLON BRACKET ABSE 37 ZE 1
F08-49 6WWV-081300-5000 REAR BRAKE MASTER CYLINDER ASSY [ERIEREL 1
F08-50 6WWV-081300-5000-22 CAP, BRAKE FLUID RESERVOIR = 1
F08-51 6KM0-091204 FLUID RESERVOIR SRR 1
F08-52 6WWV-081300-5000-21 FLUID RESERVOIR HOSE e 1
F08-53 6GU#-081300-6000-24 CLIP, FUEL HOSE e 2
F08-54 A000-080216-2000 PIN SHAFT £ 1
F08-55 A000-080233-2000 PIN & 1
F08-56 A000-080234-2000 WASHER 8 $E8 1
F08-57 6GU#-0811A0-6000 FRONT BRAKE PAD ASSY BIBIsh R EE 2
F08-58 6WWV-0816A0-5000 REAR BRAKE PAD ASSY Rz EE 1
F08-59 6WWV-046802-5000 INNER HEX SCREW M6x16 M6x 167 AIRET 1
F08-60 6KM#-080003-8100 RUBBER OIL HOSE CLIP 1 BRhELE I 1
F08-61 6WWV-080110-5000 MASTER CYLINDER, FRONT BRAKE BIRIENIRAS 1




F10-B EEMZES STEERING SYSTEM

815 Z %/ STEERING SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F10-B-1 30105-040008470 SCREW 95T 1
F10-B-2 30102-080070810 SCREW M8x70 95T 2
F10-B-3 6WWV-100001-5000 BALANCER it 2
F10-B-4 6WWV-100304-5000 BALANCING WEIGHT BEH 2
F10-B-5 6L30-100010-10000 LH GRIP ASSY HiEBEM 1
F10-B-6 6WWV-100100-5001 HANDLEBAR PIPE AREE 1 BLACK FOR BLUE BIKE
F10-B-6 6WWV-100100-5000-10 HANDLEBAR PIPE AREE 1 SILVER FOR YELLOW BIKE
F10-B-7 6WWV-100200-5002 CLUTCH LEVER ASSY BEFRES 1
F10-B-8 6WWV-100600-5000 CLUTCH CABLE Hasshi R 1
F10-B-9 6WWV-100800-5000 WIRE CLIP, CLUTCH CABLE HehiREk 2
F10-B-10 30006-050012810 BOLT M5x12 12te 1
F10-B-11 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 147 FRIRET 1
F10-B-12 6L.30-100020-10000 ELECTRICAL THROTTLE ASSY 2Risi IEAELES 1
F10-B-13 6WWV-100201-5000 CLUTCH LEVER HaFWR 1
F10-B-14 6WWV-166000-5100 HANDLEBAR SWITCH, LH EFBARXE 1
F10-B-15 6WWV-167000-5700 HANDLEBAR SWITCH ASSY, RH GFEFREAL 1
F10-B-16 6KJ0-100002 TIE BAND, CLUTCH Bassh Ry 3
F10-B-17 6WWV-160800-5000 FRONT FOG LIGHT SWITCH EIESSRES 1
F10-B-18 30137-250120010 SCREW 9247 2
F10-B-19 A000-180010-20000 BUSHING, RADIATOR DAMPER BN ERRERBROTE 2
F10-B-20 6NT1-100001 BUSHING, HAND GUARD FFETE 2
F10-B-21 6WWV-044301-5000 LH HAND GUARD HiPFE 1
F10-B-22 6WWV-044501-5000 BRACKET, LH HAND GUARD HIPFESE 1
F10-B-23 6WWV-046502-5000 STEPPED SCREW M5 M5EEEHIRET 2
F10-B-24 6WWV-044401-5000 RH HAND GUARD ptiaE 1
F10-B-25 6WWV-044601-5000 BRACKET, RH HAND GUARD BIFFERSE 1
F10-B-26 6KJ0-040402 NUT M5 FFAZEM5 2
F10-B-27 30105-040030410 SCREW M4x30 9257 2
F10-B-28 6WWV-200300-5001 LH REAR VIEW MIRROR ASSY =i oY 1
F10-B-29 6WWV-200400-5001 RH REAR VIEW MIRROR ASSY BIEMREK 1
F10-B-30 6GUV-100200-7002-20 SWITCH KIT FRAMH 1




F11-B 5% REAR WHEEL

% /REAR WHEEL




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F11-B-1 30705-1746 TIRE i 1

F11-B-2 6WWV-110001-5000 NUT, REAR WHEEL SHAFT [EECHmiEg 1

F11-B-3 6WWV-110002-5000 RH CHAIN ADJUSTING BLOCK ARFADIR 1

F11-B-4 6WWV-110006-5000 RH BUSHING, REAR WHEEL EHARE 1

F11-B-5 6WWV-110400-5000 REAR WHEEL SHAFT ASSY [EECHmeE 1

F11-B-6 6WWV-110300-5000 SEAT, SPROCKET SO RRZE 1

F11-B-7 6WWV-110100-5002 REAR RIM ASSY [EHHEAS 1 GOLD FOR BLUE BIKE
F11-B-7 6WWV-110100-5002-10 REAR RIM ASSY [ERRAE 1 BLACK FOR YELLOW BIKE
F11-B-8 6WWV-110100-5000-21 OIL SEAL JHE 1

F11-B-9 6WWV-110100-5000-22 BEARING 7 2

F11-B-10 6WWV-110106-5000 WASHER B 1

F11-B-11 6WWV-110105-5000 CORE SHAFT PYL 1

F11-B-12 30800-04705 CIRCLIP FOR HOLE 47 FLARER S RE47 1

F11-B-13 6WWV-110004-5001 SUNK_SCREW_M8x28 R4 TMEX 28 6

F11-B-14 6WWV-110005-5000 REAR SPROCKET B4t 1

F11-B-15 30204-080810 NUT M8 12 6

F11-B-16 6L30-110003 DAMPER, SPROCKET SRR IR 6

F11-B-17 FA7V-150850-1101 TIRE PRESSURE SENSOR EI AR 1

F11-B-18 3120929 CHAIN LSS 1

F11-B-19 6WWV-110103-5000 DRIVE SIDE SPOKE EahilifEsR 18

F11-B-20 6WWV-110100-5000-20 CAP &1 36

F11-B-21 6WWV-110104-5000 BRAKE SIDE SPOKE s NEES 18

F11-B-22 6WWV-110102-5000 REAR WHEEL MIDDLE HUB EEasEs 1

F11-B-23 6WWV-110101-5001 REAR WHEEL BB 1 GOLD FOR BLUE BIKE
F11-B-23 6WWV-110101-5001-10 REAR WHEEL BB 1 BLACK FOR YELLOW BIKE
F11-B-24 6WWV-070300-5000-M1 VALVE, INFLATION S 1




F12

A

FUEL TANK

F12ii78/FUEL TANK

=19

10 11




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F12-1 6WWV-121000-5000 FUEL TANK ASSY HEREAES 1
F12-2 30006-060035810 BOLT M6x35 12te 2
F12-3 30301-060412 WASHER M6 BE 2
F12-4 6NQ#-120004-6000 CUSHION RUBBER WAHSER EIPIREREY 2
F12-5 6NQ#-120002-6000 MOUNTING BUSHING TEAE 2
F12-6 6NQ#-120003-6000 RUBBER DAMPER BLOCK FIPIRRER R 1
F12-7 6L30-150900 FUEL PUMP WAHER 1
F12-8 30006-060016870 BOLT M6x16 12te 4
F12-9 6090-120210 QUICK JOINT HREEEEsL 2
F12-10 7020-120006 CLAMP Dia 16.6 BEFTRING(D16.6) 2
F12-11 6WWV-120010-5000 HIGH-PRESSURE FUEL HOSE ASSY BERERES 1
F12-12 A000-120006 CUSHION MAT, FRONT FUEL TANK AR 2
F12-13 6WWV-170200-5001 FUEL LEVEL SENSOR R ERkES 1
F12-14 30204-060810 NUT M6 25 4
F12-15 6L30-120001 SIDE RUBBER SLEEVE, FUEL TANK SHEMIRE 2
F12-16 8010-150003 TIE BAND i 2
F12-17 30204-060810 NUT M6 e 4
F12-18 6NQ0-120001 FUEL PIPE, FUEL TANK SHERaE 1
F12-19 7030-150005 TIE BAND s 1




F13-B FEXMSERE(INA3EE) SEAT ASSY(HEAT EQUIPMENT)

B 45 F/SEAT ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F13-B-1 6WWV-130100-5101-11 FRONT HEATED SEAT ASSY RINNREEER A, 1 TWILIGHT BLUE
F13-B-1 6WWV-130100-5901 FRONT HEATED SEAT ASSY BUNNFAEEER L BY, 1 SANDSTONE YELLOW
F13-B-2 6WWV-130101-5000 CUSHION RUBBER WASHER PR 2

F13-B-3 6WWV-130102-5000 CUSHION RUBBER WASHER IR 2

F13-B-4 6KJ0-130204 RUBBER DAMPER FINEEER 1

F13-B-5 6NQ#-000202-6001 BOLT Bige 2

F13-B-6 6WWV-130200-5100 REAR SEAT ASSY [EEEERERY 1 TWILIGHT BLUE
F13-B-6 6WWV-130200-5900 REAR SEAT ASSY [EEEERERY 1 SANDSTONE YELLOW
F13-B-7 6KM0-130205 RUBBER TR 2

F13-B-8 30006-080035810 BOLT M8x35 2e 2

F13-B-9 30305-080112 WASHER M8 BE 2

F13-B-10 6WWV-130202-5000 FRONT RUBBER SLEEVE, REAR SEAT [EEERFI G E 2

F13-B-11 6WWV-130201-5000 FRONT SPACER, REAR SEAT [REERRIZRIRE 2

F13-B-12 6KM#-160420-8001 SPONGE MAT Ko iBHRE 2

F13-B-13 6WWV-130102-5100 RUBBER SLEEVE TFRGRE 1

F13-B-14 8010-150003 TIE BAND i 1




F14 MHiBS5KRKF FOOTREST & REAR HANDRAIL

R#F 5HE/REAR HANDRAIL&FOOTREST

e
&=

SO

M




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F14-1 6WWV-140008-5000 DECO COVER, REAR ARMREST [ERF =R 1
F14-2 6WWV-046502-5000 STEPPED SCREW M5 M5AEEEHIRET 8
F14-3 6WWV-045801-5000 RUBBER CIRIRER 2
F14-4 30102-080020810 SCREW M8x20 9247 6
F14-5 30102-080040810 SCREW M8x40 92T 2
F14-6 6WWV-140003-5000-0VQ00 REAR ARMREST [EF 1
F14-7 30006-080035810 BOLT M8x35 12 2
F14-8 6WWV-140004-5000 BRACKET, REAR ARMREST [EHFRLe 2
F14-9 6WWV-140001-5000 BRACKET, LH REAR FOOTREST eS8 1
F14-10 A000-140142 PIN SHAFT Dia 8 fHiMe8 2
F14-11 A000-140106 LOCATING GASKET 2 EMERAT 2
F14-12 30802-00605 CIRCLIP 6 FO=E6 2
F14-13 5190-037813 SPRING SHEE 2
F14-14 5190-037814 STEEL BALL G2 S 2
F14-15 A000-140104 LOCATING GASKET 1 EERRI 2
F14-16 6GU#-140080-6000 RUBBER, REAR FOOTREST BOARD [ EER R R 4 2
F14-17 6GU#-140041-6000-0BP00 LH REAR FOOTREST BOARD SIS RE 1
F14-18 6WWV-140002-5000 BRACKET, RH REAR FOOTREST AlaEsZEE 1
F14-19 30105-050014470 SCREW 9247 8
F14-20 6GU#-140051-6000-0BP00 RH REAR FOOTREST BOARD GIEHIEERE 1
F14-21 6GU#-140202-6000 LIMIT BOLT PRAMZET 2
F14-22 6WWV-140300-5000 RH FRONT FOOTREST SEAT ASSY GRS RER 1
F14-23 6WWV-140102-5000 PANEL, LH FRONT FOOTREST BRACKET R ST ZEPR 1
F14-24 6WWV-140100-5001 BRACKET, LH FRONT FOOTREST past=ll) il g SAS TS 1
F14-25 6WWV-140141-5000 PIN SHAFT 4t 2
F14-26 A000-140103-20000 SPRING A 2
F14-27 30300-100112 WASHER B 2
F14-28 30903-0322210 COTTER PIN 3.2x22 FFOH 2
F14-29 6WWV-140110-5000 PEDAL ASSY, GEARSHIFT ROD T EIRES 1
F14-31 6NQ#-140104-6002 BOLT, PEDAL EtTiEe 1
F14-32 6GUV-140101-6000 RUBBER SLEEVE, PEDAL BT 1
F14-33 30400-00880 BEARING 8x22x7 YL 2




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F14-34 30204-080810 NUT M8 LIS 1
F14-35 6WWV-140120-5000 CONNECTING PART, GEARSHIFT ROD TITER AN 1
F14-36 30200-060810 NUT M6 1R 1
F14-37 30121-060016700 SCREW M6x16 9247 2
F14-38 6WWV-140200-5000 BRACKET, RH FRONT FOOTREST GRS ZRE M 1
F14-39 6WWV-140202-5000 PANEL, RH FRONT FOOTREST BRACKET GRS 2RI 1
F14-40 6WWV-030018-5000 BOLT M12x60 1242 M12X60 2
F14-41 6WWV-140050-5000 RUBBER SLEEVE RUEREE 2
F14-42 30121-080035860 SCREW M8x35 24T 2
F14-43 6WWV-140401-5000 DAMPER BRER 4
F14-44 6WWV-140405-5000 BUSHING "E 4
F14-45 6WWV-140121-5000 CONNECTING ROD TR 1
F14-46 6GU#-140140-6001 BEARING S SRE VS 1
F14-47 6GUV-140220-6002 LH FRONT FOOTREST SEAT F RIS RER {4 1
F14-48 30200-060810 NUT M6 LENS 1
F14-49 6GU#-140160-6001 BEARING FATHR 1
F14-50 6GU#-140206-6000 RH FRONT FOOTREST RUBBER BRI 1
F14-51 6WWV-140302-5000 RH FRONT FOOTREST SEAT GRIEERE 1
F14-52 6WWV-140009-5000 BOLT M10x87 IZFEM10%87 1
F14-53 30006-102035860 BOLT 125e 3
F14-54 6WWV-140301-5000 LH FRONT FOOTREST SEAT Pasl=T1) il 2 1
F14-55 6GU#-140207-6000 BALANCING WEIGHT BEHh 2
F14-56 6GU#-140205-6000 LH FRONT FOOTREST RUBBER yast=ll| iy 1
F14-57 6GU#-1400B0-6000-0BP00 RUBBER, RH REAR FOOTREST BOARD AEHEEYt ZERE 1
F14-58 6GU#-1400A0-6000-0BP0O0 RUBBER, LH REAR FOOTREST BOARD EEHEAY SERE 1




F15-1-B HBZEEH ELECTRIC SYSTEM
HE &% ELECTRIC SYSTEM
/i
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F15-1-B-1 6WWV-150500-5000-10 POWER OUTLET SOCKET HBiRERHEAS 1
F15-1-B-2 6WWV-150600-5000-10 USB OUTLET SOCKET ASSY USBHIHHEEAS 1
F15-1-B-3 6WWV-150100-5201 MAIN CABLE FEELN 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F15-1-B-4 KNLO-150600 HORN I\ 1
F15-1-B-5 30006-080014810 BOLT M8x14 12te 1
F15-1-B-6 30118-480130010 SELF-TAPPING SCREW ST4.8x13 BEBURET 7
F15-1-B-7 6L.30-080040 6D SENSOR 6DfE/RES 1
F15-1-B-8 30006-060016870 BOLT M6x16 2he 2
F15-1-B-9 6GUV-151800-7501-M1 T-BOX Heerpz 1
F15-1-B-10 6KMV-150901-B001 RUBBER RING, T-BOX T-BOXIZAREE 2
F15-1-B-11| 6WWV-177000-5000-M1 REGULATOR EnAERS 1
F15-1-B-12 30006-060025810 BOLT M6x25 12he 6
F15-1-B-13 6WWV-150300-5000 NEGATIVE CABLE, STARTER MOTOR oSk atksk 1
F15-1-B-14 30006-060012810 BOLT M6x12 12te 3
F15-1-B-14 30006-060012870 BOLT M6x12 2e 3
F15-1-B-15 6WWV-151200-5000 SWITCH, SIDE STAND ALESEE S 1
F15-1-B-16 8010-090005 BOLT M6x16 IRFEM6X16 1
F15-1-B-17 A000-150800 AUXILIARY RELAY LHBNAAER RS 2
F15-1-B-18 6WWV-150410-5000 VEHICLE CONTROL UNIT EEHIER 1
F15-1-B-19 6WWV-150420-5000 BUSHING, VEHICLE CONTROL UNIT FEEHIEh R E 1
F15-1-B-20 5BY0-150305 CAP, DIAGNOSIS CONNECTOR oW OET 1
F15-1-B-22 806A-151301 FUSE 7.5A 1RG22 _7.5A 2
F15-1-B-23 806A-151302 FUSE 10A RiS22_10A 3
F15-1-B-24 806A-151303 FUSE 15A 1REG22_15A 3
F15-1-B-25 806A-151307 25A FUSE 25A(R 22 1
F15-1-B-26 9CR6-150310 STARTER RELAY RCH4REE RS 1
F15-1-B-27 5BY4-151301 30A FUSE 30AREE 1
F15-1-B-29 31021100 BATTERY Erith 1
F15-1-B-30 6WWV-001000-5201 ECU ASSY ECURL 1
F15-1-B-31 6WWV-150400-5000 NEGATIVE WIRE,BATTERY EEAR AR 1
F15-1-B-32 6WWV-150200-5000 POSITIVE CABLE, STARTER MOTOR TN EIAIEREE, 1
F15-1-B-33 30220-060810 NUT M6 LENS 1
F15-1-B-34 6KJ0-100002 TIE BAND, CLUTCH Bassh Ry 9
F15-1-B-35 6L.30-080006 WIRE CLIP 2, BRAKE FLUID HOSE HEmEg S 2
F15-1-B-36 6L30-150003 TIE s 2
F15-1-B-39 6WWV-150101-5000 TEMPETURE SENSOR NS R E (L RkEE 39




F16

TR

LIGHTS

{TRILIGHTS




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F16-1 6WWV-160220-5000 SIDE REFLECTOR ISR 2
F16-2 6WWV-160600-5000 LH FRONT FOG LIGHT ERIZENT 1
F16-3 6WWV-160700-5000 RH FRONT FOG LIGHT PSEIESA) 1
F16-4 6KM#-160400-8000 LH FRONT TURN LIGHT FERIEL AT 1
F16-5 6KM#-160500-8000 RH FRONT TURN LIGHT aRELmErT 1
F16-6 6WWV-161000-5600 HEADLIGHT ASSY EIEEESYR 1
F16-7 6WWV-160200-5000 TAIL LIGHT ASSY RITAE 1
F16-8 30110-481130010 SELF-TAPPING SCREW ST4.8x13 BBUEET 3
F16-9 6KM#-040081-8000-M1 NUT CLIP M5 M5HREG 1
F16-10 30110-480160010 SELF-TAPPING SCREW ST4.8x16 BEBUEET 8
F16-11 6KMO0-160400-00004 FRONT TURN LIGHT, LH B AIKT 1
F16-12 6KM0-160500-00004 FRONT TURN LIGHT, RH BIAE:ET 1
F16-13 6WWV-160230-5000 REAR REFLECTOR ISR 1
F16-14 6WWV-160300-5000 LICENSE LIGHT REEBAT 1
F16-15 6WWV-160110-5600 CONTROLLER, HEADLIGHT RURBKTH=HES 1
F16-16 6WWV-160120-5001 CABLE, HEADLIGHT BIRBNT oo A RK; 1
F16-17 6WWV-160100-5000 HEADLIGHT BURBAT 1




F17 {¥%F DASHBOARD ASSY
1% /DASHBORD ASSY
1
/i
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

1

6WWYV-170100-5100-10

LCD DASHBOARD

RERINE

WITH HEATING HANDLE AND HEATING SEAT




BHZESK COOLING SYSTEM

F18

AH Z4/COOLING SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F18-1 6WWV-180004-5000 CONNECTING PIPE, RESERVOIR TANK BIKFEEREE 1
F18-2 30601-212530 CLAMP B12.5 IREB12.5 2
F18-3 6WWV-180010-5000 RESERVOIR TANK ASSY BIKFEEE 1
F18-4 6KM#-180210-8000 RESERVOIR TANK CAP ASSY BIKFESEAS 1
F18-5 6WWV-180011-5000 PIPE, RESERVOIR TANK BIkESE 1
F18-6 8010-000004 BOLT M6x14 MR M6Ex 14 2
F18-7 6WWV-180001-5000 WATER INLET PIPE, RADIATOR ButesitkKE 1
F18-8 6WWV-180006-5000 CLAMP B32 IREB32 2
F18-9 30603-040000 CLAMP d40 IzHEd40 1
F18-10 6WWV-180002-5000 WATER OUTLET PIPE, RADIATOR BheskE 1
F18-11 6WWV-180007-5000 CLAMP B38 IRfEB38 1
F18-12 6WWV-180008-5000 STEPPED SCREW M6x25 BINIZEMEx25 4
F18-13 30006-060010810 BOLT M6x10 Z2te 2
F18-14 6WWV-180009-5000 THREADED DAMPING RUBBER TR PR 2
F18-15 6WWV-181000-5000 FAN ASSY, RADIATOR BEREENRES 1
F18-16 6WWV-181010-5000 FAN MOTOR ASSY BN R 1
F18-17 6WWV-181100-5000 RADIATOR ASSY BUAESIRIEA M 1
F18-18 6WWV-180005-5000 REAR FENDER, RADIATOR BENEEfEIER 1
F18-19 6WWV-046502-5000 STEPPED SCREW M5 M5AAS S RET 3
F18-20 0180-014010 WIRE CLAMP ZFBE 1




F19-1 #5l§ LABEL
3
/ e
3
l 4XR2
/ ]
—35
[ ] »

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F19-1-2 6WWV-190001-5000 CFMOTO STICKER CFMOTO4EkR 1
F19-1-3 6WWV-190107-5000-10 MODEL DECAL RSN 2
F19-1-4 6WWV-190108-5000-10 DECAL, FRONT FENDER BIERARNGTE 1
F19-1-5 6WWV-190107-5000-12 MODEL DECAL BIENLTE 1




F19-4 WME(FRiEE)

DECAL(TWILIGHT BLUE)

bWWV-190100-5000-12
A iR e i A RE £

(LR AN

EfE
B - - T s
fh s (S TERRY )
5| A LAY
WIE FKEEEPVCER, BRIt
L) 4 i mt [ #6 [ #wed [ GEnm | seened [nexnes e LA £¥ Rt | BE| HE | RERE | WEEE) RDRTSH NREEEN
ol | VEV-190100-5000-10 | GFMETGMIE] (&) | 232e30 | | | @Wpee| F22E | bl | BB | FdE@ 02 | swwy-130103-5000-10 | CFMOTORYTEN (&) |236°3¢ | 1| Solpvo | Jedtib) o0d 8K | ERFITING | FEEd
~——— CFMOTO EFMDTUI_ e
-_—we N R = — —=.__ = e s -
" [T} &8 rt (ma| #8 |azean|sens | sesEr |ERenes
03 | GWWY-190003-5000-12 | KR APENE | 456091 1 A | HANWE | 200N | BBPAT-FC) Fiud EE L] =% Rt BE | HE |RDHED|NEER| vELTEY |NEETEN
04 | GEWV-130104-5000-12 | FHEMPFERE | 456214 1 | B®pwe | FeREN | 20000 | B8 FRT+PCH FEum

it ]

L

8 Rt

Ha

BEAE | BiAK

HERTSY

ERRELn

GWWY-190105-5000- 10

Rl FERE

& e

fekfta | 1K

HEPITIEE)

FAET

E00MT.
~—————— 7

N—  /

ik

LA

1

Rt

#a

Huwm

L 30

HEENEE

ERRNET

[

&

GENY-190106-5000- 10

ERAFREE

308"

g

B3

R

RMPRTHC]

RAu®

S00MT,
. ———

___ ——-rr—




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F19-4-1 6WWV-190101-5000-10 CFMOTO STICKER 1 CFMOTORETE I 1
F19-4-2 6WWV-190102-5000-10 CFMOTO STICKER 2 CFMOTORETETT 1
F19-4-3 6WWV-190103-5000-12 DECAL, LH FRONT FUEL TANK PANEL R EFEIFRGTE 1
F19-4-4 6WWV-190104-5000-12 DECAL, RH FRONT FUEL TANK PANEL AETHEPRIETE 1
F19-4-5 6WWV-190105-5000-10 DECAL, RH FUEL TANK PANEL A HEEFRGTE 1
F19-4-6 6WWV-190106-5000-10 DECAL, LH FUEL TANK PANEL AR AR G 1
F19-4-7 6WWV-190100-5000-12 DECAL ASSY MM, 1




N&fE (Vi&EE) DECAL (SANDSTONE YELLOW)

6WWV-190100-5000-13

DREES

™5 s &% Rt |®mE| #& | RO | HELE | CEREES | SENNLE

a1 | deWi-1seion-Eoor—15 | cemoToldR ] (kD | 232e30 MEPVE | Bk | 204-00E | BB (PRT+PC) LES T
P ) a8 Rt ue HE | R | MR | SRk | 8
Bl | GEWY-199L80-E0D0-12 | Ul P B R | aTze1m] 1 HEPYC | MW | 204EE | BE (PRT+PC) LR

A #E BIPVCIIT L, B 26 530

1 G 1 e

fir 3 -

4% MR VR AR MR

e

LR

E-L

Rz

niR

H#

HimEe

G

SRR

M EE R

B 5%

-1

HH

ENHE

Lt 1

EREDEH

ERNTNSS

11

AANT- i3S L BE-EB00-13

Emm e EnE

ZUE4RD

B WFVC

L & 44 |

b RB

ME FET+RC)

¥ AHE

EREY-190106-5000-13

L EE

AEPYC

ExrE

Al AL

HE (PETHPC)

L&

SO00MT7,

70 VA Atk

bl il A2 PR TR HE AT B LA S
i EY HE R |HE| #H | ®ROAae | SECE | SERNEY |Sieemits
0 | ATFV= RO OE=EO00=]S | CrEATORE I CF ) FETELE) i MUV | RN | 20400 | WE (PRTYPCD LE
L] e 1 1l SR | OHE | demimE | MEESE | SEeESY | SEdrsm
o4 | RN -1 | R R R | dseezie | 1 | BePve | mAAN | 2ohd | B8 CPETHPC R




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F19-5-1 6WWV-190101-5000-13 CFMOTO STICKER 1 CFMOTOMSE I /& 1
F19-5-2 6WWV-190102-5000-13 CFMOTO STICKER 2 CFMOTONSET_H 1
F19-5-3 6WWV-190103-5000-13 DECAL, LH FRONT FUEL TANK PANEL R EFEIFRGTE 1
F19-5-4 6WWV-190104-5000-13 DECAL, RH FRONT FUEL TANK PANEL AETHEPRIETE 1
F19-5-5 6WWV-190105-5000-13 DECAL, LH FUEL TANK PANEL o RrEPIRG TG 1
F19-5-6 6WWV-190106-5000-13 DECAL, RH FUEL TANK PANEL AHEPRGTE 1
F19-5-7 6WWV-190100-5000-13 DECAL ASSY MYNETEBL 1




SIDE BOX BRACKET

BFESZER

F22

117 /SIDE BOXES




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F22-1 30006-080016810 BOLT M8x16 124e 2
F22-2 6WWV-221000-5000-0VQ00 LH ASSY, SIDE BOX BRACKET ARt ) 1
F22-3 30006-080016810 BOLT M8x16 2e 2
F22-4 6WWV-030800-5000 LH FRONT SEAT, SIDE BOX BRACKET IDFE ER RIS 1
F22-5 30102-080025810 SCREW M8x25 92T 4
F22-6 30306-080112 WASHER M8 B 2
F22-7 30303-080112 WASHER M8 HE 2
F22-8 30206-080510 NUT M8 =R 2
F22-9 6WWV-221000-5000-20 WASHER HE 4
F22-10 6WWV-221000-5000-21 SCREW 925T 4
F22-11 6WWV-221000-5000-22 T-TYPE BUSHING M6x14 TEIWE 2
F22-12 6WWV-221000-5000-23 BLIND RIVET 4x12 AT ESHREHIET4X12 2
F22-13 | 6WWV-220300-5000-0VQO0 CONNECTING ROD, SIDE BOX BRACKET IDFESTIRIE T 1
F22-14 | 6WWV-222000-5000-0VQ00 RH ASSY, SIDE BOX BRACKET DFE AT AL 1
F22-15 6WWV-030900-5000 RH FRONT SEAT, SIDE BOX BRACKET BFE ST ER ORI RS E 1




F25 BIfRFEFL FRONT BUMPER

F255i - K4L/FRONT BUMPER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F25-1 6WWV-250001-5000 DECO COVER, BUMPER (RIGAT 3 mE 4
F25-2 30006-080020810 BOLT M8x20 124e 2
F25-3 6WWV-250200-5000-0VQ00 FRONT RH BUMPER ASSY BIAREITIEEES 1
F25-4 6WWV-250300-5000 CONNECTING BRACKET, BUMPER {REIGATIE R RE 1
F25-5 30006-080016810 BOLT M8x16 2he 2
F25-6 6WWV-250100-5000-0VQ00 FRONT LH BUMPER ASSY BIA(RICITIEEAS 1
F25-7 30006-080020810 BOLT M8x20 e 2
F25-8 6WWV-250400-5000-0BP00 MIDDLE CONNECTING BRACKET, BUMPER RGN ERIREAN SERE | 1




F36 WABMZE&ERA FUEL VAPORIZATION SYSTEM

W & Z4/FUEL VAPOPION SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F36-1 6WWV-360006-5000 AIR PIPE, CANISTER RESSE 1
F36-2 30601-113010 CLAMP A13 7 1
F36-3 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x 12K 7S HEET 2
F36-4 1F30-172000 CANISTER MAGNETIC VALVE TR EEER R R 1
F36-5 30601-112010 CLAMP A12 R 4
F36-6 6WWV-360002-5000 FUEL ADSORPTION PIPE 2 AR BT EN 1
F36-7 6WWV-360010-5000 TWO-WAY VALVE X [ %] 1
F36-8 30601-110010 CLAMP A10 N 3
F36-9 6WWV-360001-5000 FUEL ADSORPTION PIPE 1 YR R B | 1
F36-10 30601-109010 CLAMP A9 7675 4
F36-11 6WWV-360004-5000 FUEL DESORPTION PIPE 2 BB E N 1
F36-12 30601-111010 CLAMP A1l REEALL 1
F36-13 6WWV-360200-5000 CANISTER Yo 1
F36-14 6WWV-360003-5000 FUEL DESORPTION PIPE 1 YR AR B 1
F36-15 6WWV-360005-5000 FUEL DESORPTION PIPE 3 YR ERR B I 2
F36-16 6WWV-360007-5000 VACUUM T-JOINT RE=EREEL 1




AIR FILTER

& iiSRa

F41

3%/ AR FILTER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F41-1 0PW0-111000 AIR FILTER ASSY ==y 1
F41-2 0PW0-111100 FILTER ELEMENT ASSY. PRzl e 1
F41-3 OPW0-110001 FRONT PRESSING PLATE, MAIN CABLE FEEATRIELIR 1
F41-4 OPW0-110002 REAR PRESSING PLATE, MAIN CABLE FEAEELIR 1
F41-5 30110-480160070 SELF-TAPPING SCREW ELUZEET 4
F41-6 0PW0-110005 RUBBER CONNECTOR el 2
F41-7 9010-020007 A-TYPE SCREW CLAMP ABNMZETIRGE (50-70) 2
F41-8 OPWO0-173000 THROTTLE BODY ASSY BBFHSIIRRER 1
F41-9 OPWO0-111008 LOCK SCREW, UPPER PRESSING PLATE ke SRR ENEET 6
F41-10 OPWO0-111006 UPPER PRESSING PLATE, AIR FILTER TERE EER 1
F41-11 OPWO0-111007 SEAL STRAP, AIR FILTER TR EHR 1
F41-12 30601-114510 CLAMP IR 1
F41-13 0PW0-111004 OIL STORAGE HEAD fisgimsk 1
F41-14 0PW0-173100 AIR INTAKE TEMP. SENSOR HRIREEREE 1




EO1-1

fHiB4EE ENGINE CASE

@®©

"L

@ W E®®
@®®

+ mHE
1X 90033088000
1X COT6H01 42460

+ MR

1X GO&ZS06E711
1X GO&TS0GB060
2X C90032095000
1X CO&18101410

@

& 3hi
BRha

19

13




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E01-1-1 €9003000024424 ENGINE CASE CPL. AR S TERRL 1
E01-1-1 C90030000244FBP ENGINE CASE CPL. AR S TERRR 1
E01-1-4 C0906100100 SCREW 10X1-8 DIN 906 N7 RIEEEM10X1 2
E01-1-5 C90030019200 OIL LEVEL VIEWER NasiAvEz] 1
E01-1-6 C90030019050 CIRCLIP RB30X1 SEMHSEIRB30X1 1
E01-1-7 C0025080356 SCREW. M8X35 W/ AIE=HEIZEM8X35 1
E01-1-8 C0603082131 CU RING D8,2/13/1 FEE8.2x13x1 1
E01-1-9 C90030063070 PISTON NOZZLE [E M 70/M5 3
E01-1-10 C90030024000 FITTING SLEEVE 6X8X11 TEf$H6x8x11 3
E01-1-11 C90030010000 SWING ARM BUSH EBWE 1
E01-1-12 C00002506030U0 HEX COLLAR SCR.,M6X30,ISA 40 W.WASHER B F 2 M6X30 4
E01-1-13 C00002506060U0 HEX COLLAR SCR.,M6X60,ISA 30 W.WASHER B E 2 M6X60 7
E01-1-14 C0025080906 SCREW M8X90 RS AIE=EHIRIEMEX90 2
E01-1-15 C00002508090U0 HEX COLLAR SCR.,M8X90,ISA 40 W.WASHER B R IZiEM8X90 6
E01-1-16 C0025080656 SCREW M8X65 W N AIE=HIZIEMB8X65 3
E01-1-17 C0025080556 SCREW M8X55 WL/ A= HIEIEMBX55 2
E01-1-18 C0025080456 SCREW M8X45 e S AIE=HEIREM8X45 1
E01-1-19 C00002508065U0 HEX COLLAR SCR.,M8X65,ISA 40 W.WASHER SR EEI VRN G 1
E01-1-99 C90030099000 GASKET-SET BotERE 1




Ema82= C|UTCH COVER

EO01-2




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E01-2-1 C9003000114424 CLUTCH COVER CPL. Hassaan 1
E01-2-1 C90030001144FBP CLUTCH COVER CPL. Hossaan 1
E01-2-2 C90030025100 MOLD RING CLUTCH COVER iy g e, 1
E01-2-3 C90030020100FHB OIL PLUG CPL. M24X3 IHHZEEEM24%3 1
E01-2-4 C90030020100 PLUG COMPL. M24X3 IiHEEEEM24x3 1
E01-2-5 C0770191015 O-RING OZfUFE 1
E01-2-6 C90030024000 FITTING SLEEVE 6X8X11 EiH6x8x11 2
E01-2-7 C0025060356 SCREW M6X35 W N AIE=HIEIEM6X35 4
E01-2-8 C0618121610 NEEDLE SLEEVE HK1210 12/16/10 PEFNEL R 12x16x10 2
E01-2-9 C0025060256 SCREW M6X25 S AIE=EIRIEMEX25 3
E01-2-10 C90032048003 RETURN SPRING RELEASE LEVER = I\VE:E 1
E01-2-11 C90032049000 RELEASE SHAFT HAEESEM 1
E01-2-12 C0799090003 LOCKING WASHER FOEE9 1
E01-2-13 C0760122060 SEAL 12/20/6 ST 12x20%6 1
E01-2-14 C90032148033 RELEASE LEVER ASSEMBLY D EEEEN 1
E01-2-15 C014580060206S CYL. SCREW M6X20 MEEFEEESLIBETMEX20 2
E01-2-16 C90032052100 CABLE RETAINING BRACKET RIZEEES 1
E01-2-17 C0025060166S SCREW M6X16 WL/ AIE=HIZIEMEX16 2




E02-1 SIE= CYLINDER HEAD




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E02-1-1 C9003602010024 CYLINDER HEAD CPL. SHEAN 1 SILVER FOR BLUE BIKE
E02-1-1 C90036020100FBP CYLINDER HEAD SEE=EH 1 BLACK FOR YELLOW BIKE
E02-1-2 C90036025000 VALVE GUIDE INLET+EXHAUST HHSIISE 8
E02-1-3 C0402050980 NEEDLE ROLLER 5X9.8 [R+FHd5x9.8 2
E02-1-4 C90030063050 OIL PRESSURE NOZZLE M5 50 IE I 50/M5 8
E02-1-5 C90036052010 DECOUPLING IR T Y 1
E02-1-6 C90036055000 VALVE MECHANISM COVER SCREW S EREZE 1
E02-1-7 C0025060556 SCREW M6X55 W N AIE=HIEIEMEX55 2
E02-1-8 C0025060405 SCREW M6X40 IZFEMBX40 16
E02-1-9 C0906100100 SCREW 10X1-8 DIN 906 M7 FRIRZEM10X1 1
E02-1-10 C90038091000 OIL PRESSURE SWITCH HBE L RkER 1
E02-1-11 C07700900151 O-RING 9X1,5 OFYE9x1.5 1
E02-1-12 C90035047000 COOLANT TEMPERATURE SENSOR KB ERkES 1
E02-1-13 C0770100020 O-RING OZFURE10x2 1
E02-1-14 C0908120153 SCREW M12X1,5 A7 ATEEUMEZEM12X1.5 1
E02-1-15 C90030036300 CYLINDER HEAD GASKET SHEEH 1
E02-1-16 C90030014100 PASS BUSHING 10,2/12,5/10 E7$510.2x12.5x10 2
E02-1-17 C90035017000 THERMOSTAT 76°C TiR8§76°C 1
E02-1-18 €90035019100 COOLANT CONNECTION TiREEEAS 1
E02-1-19 C0025050166S SCREW M5X16 W/ AIE=HEIZEM5X16 3
E02-1-20 C90030044000 CYLINDER HEAD SCREW M10 SEFZEEM10 6
E02-1-21 C90036089010 WASHER 10,5/19/2,5 #810.5X19X2.5 6
E02-1-22 C90036044000 INTAKE RUBBER HRUEE 2
E02-1-23 C90036048000 HOSE CLAMP D66 EFd66 4
E02-1-24 C0770298178 O-RING 29,87X1,78 OZFY[E29.87X1.78 4
E02-1-25 C90036075000 SPARK PLUG SHAFT INSERT RXEEEE 2
E02-1-26 C90036075050 GASKET SPARK PLUG SHAFT INSERT EETIR 2
E02-1-27 C90036053000 VALVE MANISM COVER GASKET SEEER 1
E02-1-28 C90036052000FBP VALVE MECHANISM COVER RAW PART SHES 1
E02-1-29 C90036054160 DECOUPLING ELEMENT Z49/B10.65x23%5 4
E02-1-30 C90036054150 VALVE COVER SCREW == 18eM6 4
E02-1-31 C0770012030 O-RING 12X3 VITON ORYE12x3 1
E02-1-32 C90036081000 ANGLE PIECE BLEEDER MR sl 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E02-1-33 C90036082150 RETAINING BRACKET ANGLE PIECE (0 Eige sk AR 1
E02-1-34 C0025060126 SCREW M6X12 W/ N AIE=HIEEMEX12 1
E02-1-35 C00050198706 VARIABLE ONE-YEAR CLAMP 19.8MM BETRIGEL19.8 1
E02-1-36 C90030087100 ENIGNE BREATHER HOSE 1By 1
E02-1-37 C90038016000 OIL SCREEN HLERER 1




E02-2 SIJ VALVEDRIVE




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E02-2-1 K-77236080000 SCREW PLUG SCREW PLUG 2
E02-2-2 C07700900151 O-RING 9X1,5 OBYE9x1.5 2
E02-2-3 C90036056000 CAM FOLLOWER SHAFT e AR 4
E02-2-4 C90036360000 CAM FELLOWER ERAEE 8
E02-2-5 C0912050083 CAP HEAD BOLT DIN 912 M5X8 7 A EESAZEEMEX8 4
E02-2-6 C90036035220 SHIM D8,9 T=2.20 Si)iEpEEEEE 5 D8.9[EE2.20 X
E02-2-6 C90036035224 SHIM D8,9 T=2.24 SRS HD8.9EE2.24 X
E02-2-6 C90036035228 SHIM D8,9 T=2.28 SRS HD8.9EE2.28 X
E02-2-6 C90036035232 SHIM D8,9 T=2.32 Si)EEAEE R D8.IEE2.32 X
E02-2-7 C90036032100 VALVE SPRING RETAINER SiJ3HE FRE 8
E02-2-8 C90036033000 VALVE COLLET Sl 16
E02-2-10 C90036027100 VALVE GUIDE SEALING SIITEHE 8
E02-2-11 C90036036000 VALVE SPRING WASHER SN T RE 8
E02-2-12 C90036030000 INLET VALVE HAI 4
E02-2-13 C90036031000 EXHAUST VALVE HESID 4
E02-2-14 C90036056050 AXIALCLIP FOR CAM FOLLOWER EEEASAN 1
E02-2-15 C90036028100 VALVE SPRING SiJEE 8
E02-2-99 C90036028044 VALVE SPRING KIT S EEEEEN 1




E02-3 1EAY TIMING DRIVE




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E02-3-1 C90036009044 CAMSHAFT INLET(ASSEMBLY) HEECHH(AR%E) 1
E02-3-2 C90036010044 CAMSHAFT EXHAUST (ASSEMBLY) HEROEeH(BER) 1
E02-3-3 C90036080000 VENTING CENTRIFUGE S EE 1
E02-3-4 C90036101000 GUIDE RAIL =] 1
E02-3-5 C90036102100 SLIDE RAIL SKEMRE 1
E02-3-6 C0035080256S SCREW M8X25 W {EEKE EELI21EMB8X 25 1
E02-3-7 C90036002150 COLLAR BUSHING SKERTE 1
E02-3-8 C90036013000 TIMING CHAIN 132 LIMBS IERTHE 1
E02-3-9 C90036105000 SLIDE BAR TOP COMPL. LSEHAH 1
E02-3-10 C0025060206S SCREW M6X20 S AIE=HEIRIEMEX20 2
E02-3-11 C90036003100 CHAIN TENSION ADJUSTER kixse 1
E02-3-12 C0770180020 O-RING 18X2 NBR 70 OFYFE18x2 1
E02-3-13 C0770220020 O-RING 22X2 NBR 70 ORURE|22x2 1
E02-3-14 C90036008200 SCREW CHAIN TENSION ADJUSTER CPL. SKEEREEAS 1
E02-3-15 C0770010010 O-RING D10X1 ORUE10x1 1
E02-3-16 K-77236080000 SCREW PLUG SCREW PLUG 1




IGNITION COVER

fEFa =

EO3




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E03-1 C90039005000 ROTOR CPL. KT 1
E03-2 K-60339003000 SPECIAL SCREW M12X1,5 WS15 #2844 M12X1.5 1
E03-3 C0025060306S SCREW M6X30 W/ A= HIZIEMEX30 3
E03-4 C90039004000 STATOR ZBEF 1
E03-5 C90039040020 CABEL RETAINING BRACKET [E£AR 1
E03-6 C90030024000 FITTING SLEEVE 6X8X11 ENiH6x8x11 2
E03-7 C90030040000 IGNITION COVER GASKET HWENEER 1
E03-8 C9003000200024 IGNITION COVER W= 1
E03-9 C07700240251 FITTING SLEEVE 24X2,5 OBURE24x2.5 1
E03-10 C90030094000FHB CAP M24X1,5 (GRAY) IRFEM24x1.5 1
E03-10 C90030094000 PLUG M24X1.5 PA 6.6 $EFEM24x1.5 1
E03-11 C0025060356 SCREW M6X35 S A E = EIEAEMEX35 2
E03-12 C0025060306 SCREW M6X30 RS AIE=EIRIEMEX30 6
E03-13 C90039034000 PICKUP SENSOR SR 1
E03-14 C0025050166S SCREW M5X16 W/ N AIE=HIEIEM5X16 2
E03-15 C0025060166 SCREW M6X16 W/ N AIE=HIZIEMEX16 2
E03-16 C90039006100 IGNITION COIL RUKEE 2
E03-17 C90039093000 SPARK PLUG M10X1 Kt 2
E03-18 30118-480130010 SELF-TAPPING SCREW ST4.8x13 BEBUEET 2
E03-19 C90011038000 RETAINING BRACKET SLS CPL. RKEGEBEESZR 1




E04 @A CRANKSHAFT




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E04-1 C90030107033 PISTON CPL. (D88/20) TEEA 2
E04-2 C90030131044 PISTON RING SET D=88MM TEEINE 2
E04-3 C90030174000 CIRCLIP P 4
E04-4 C9003001504401 CONROD ASSY BLUE EFAY 56 2
E04-4 C9003001504402 CONROD ASSY RED EMES a6 2
E04-5 C900300140001 CONNECTING ROD BEARING SHELL 38/41/16 BLUE EFFAHEL38X41X16 X
E04-5 C900300140002 CONNECTING ROD BEARING SHELL 38/41/16 RED A EL38X41X16 X
E04-6 C90030013000 CONNECTING ROD SCREW M8X0,75 EFTIZIEMBX0.75 4
E04-9 C90030014044 CRANKSHAFT CMPL AR, 1
E04-10 C0888040050 SPRING WASHER D13/4 H[E##d13x4 1
E04-11 C900300820002 MAIN BEARING SHELL 38/42/18 RED FiE,38X42X18 X
E04-11 C900300820001 PLAIN BEARING SHELL BLUE 38/42/18 FiMEL38X42X18 X
E04-12 C900301820001 MAIN BEARING SHELL WITH GROOVE 38/42/25 BLUE THIE M EL38X42X25 X
E04-12 C900301820002 MAIN BEARING SHELL WITH GROOVE 38/42/25 RED TS IR 38X42X25 X




EOS A8 CLUTCH

4o




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E05-1 C90032048104 TENSION BOLT HasshrT 1
E05-2 C0471120010 SEGER RING HHFERNE12 1
E05-3 C90032044000 HEX BOLT M6 7NFRIZHEME 3
E05-4 C90032006000 STOP PLATE 1B 1
E05-5 C90032005000 CLUTCH SPRING HETaE 3
E05-6 C90032041000 SPRING PLATE HER 3
E05-7 C90032003000 PRESSURE CAP E= 1
E05-8 C90832011010 CLUTCH PLATE PACK Hashq 1
E05-9 C90032034000 SPRING RETAINER WEE R 1
E05-10 C0625060016 BEARING 12/28/8 (TORQUE LIMITER) R BRI 1
E05-11 C90036073150 HEX NUT M20X1,5 H=6 7NARIERM20x1.5/h=6 1
E05-12 C0252012103100 LOCK WASHER HLS 20 B 8iEE 1
E05-13 C90032002000 INNER CLUTCH HUB NESE 1
E05-14 C90032021000 TOOTHED WASHER Pyt 1
E05-15 C90032001044 OUTER CLUTCH HUB CPL. Hasssans 1
E05-16 C90038001232 OIL PUMP DRIVE WHEEL 327 MR E&050322 1
E05-17 C0405263525 NEEDLE BEARING 26/35/25 RETiME 26/35/25 1
E05-18 C90032020000 WASHER 26/47/2.8 $EB26x47x2.8 1
E05-19 C90032035000 SUPPORT RING IR 1
E05-99 C90032100000 CLUTCH CPL. HossaN 1




EO6-1 EH] MAIN SHAFT

cvoossoooioo»] | 1

EERSR




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E06-1-1 C010642060166S SCREW HETEITLIEIEM6X16 3
E06-1-2 C90030068000 BEARING FLANGE EE= 1
E06-1-3 C0625062280 GROOVED BALL BEARING 28X58X16 62/28 R ATRHF28X58xX16 1
E06-1-4 C90033001044 DRIVE SHAFT PREASSEMBLED iR 1
E06-1-5 C90033001030 REDUCER 0,3MM M8 T537i0.3mm M8 1
E06-1-6 C0405242813G NEEDLEBEARING K 24X28X13 GETEILT REHHR K 24x28x13(HFF) 2
E06-1-7 C90033005000 IDLER GEAR 5.G S [ = eSEy 1
E06-1-8 C90033045000 TOOTHED WASHER D27 A 2
E06-1-9 C0471026000 CIRCLIP D26 KId26 2
E06-1-10 C90033003000 SLIDING GEAR 3/4.G FRh3. 4R 1
E06-1-11 C90033006000 IDLER GEAR 6.G Fr6risse 1
E06-1-12 C90033002000 SOLID GEAR 2.G FEah25iae 1
E06-1-13 €90033032000 STOP DISC 22.2/31.7/1 iLEEF22.2x31.7x1 1
E06-1-14 C0625068911 DEEP GROOVE BALL BEARINGS 22/45/12 60/22 IRATREMFEK22X45X12 1
E06-1-15 C90033088000 SEALING DISC 22X45X0,2 #H22x45x0.2 1
E06-1-99 C90033000100 GEARBOX CPL.(RAUNAQ) IR, 1




I COUNTER SHAFT

E06-2




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E06-2-1 C0625068911 DEEP GROOVE BALL BEARINGS 22/45/12 60/22 IR BRIMF22X45X12 1
E06-2-2 C90033032000 STOP DISC 22.2/31.7/1 SHIEEE22.2x31.7x1 1
E06-2-3 C90033011000 IDLER GEAR 1.G MEh1r5eEe 1
E06-2-4 C0405242813 NEEDLEBEARING 24X28X13 RETIMR24x28x13 1
E06-2-5 C90033034000 STOP DISC 24.3/35.75/1 iLEE F24.3x35.75x1 1
E06-2-6 C90033015000 SLIDING GEAR 5.G M5 1
E06-2-7 C0471029000 SPIRD RETAINING RING D29 PR ErEREd29 3
E06-2-8 C90033033000 STOP DISC 27/36/1.5 I E27x36x1.5 3
E06-2-9 C90033014000 IDLER GEAR 4.G MBharsiEEe 1
E06-2-10 C0405263013G NEEDLEBEARING 26X30X13 GETEILT RETINR26X30x13(DFF) 3
E06-2-11 C90033013000 IDLER GEAR 3.G MEh3rEEe 1
E06-2-12 C90033016000 SLIDING GEAR 6.G MEN6tiase 1
E06-2-13 C90033012000 IDLER GEAR 2.G Moh2tisse 1
E06-2-14 C90033010000 OUTPUT SHAFT % 1
E06-2-15 C90030024000 FITTING SLEEVE 6X8X11 EFERFiE25x52x15 1
E06-2-16 C0770020220 O-RING 25,12/1,78 OZFY[E25.12x1.78 1
E06-2-17 C90033032011 DISTANCE BUSHING 11MM HHE25X32X11 1
E06-2-18 C0760003247000 SHAFT SEAL RING 32/47/7 SHET32x47x7 1
E06-2-19 C90033029116 SPROCKET 16Z DAMPED HitHpEEe162 1
E06-2-20 K-51033031000 LOCK WASHER giLEE A 1
E06-2-21 C90033032300 NUT HEEOIRFFM20X1.5 1




E06-3 #aiEfl48 SHIFTING MECHANISM

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

E06-3-1 C0024060156S SCREW M6X15 RS/~ EBIE=EIEMEM6X15 1

E06-3-2 C90034015000 SHIFT STAR THEMNEZR 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E06-3-3 C0625068070 DEEP GROOVE BALL BEARINGS 35/47/7 IR AR 35X47XT 1
E06-3-4 C0019050121S SCREW M5X12 1L SLIEEM5X12 2
E06-3-5 C90034011200 BEARING RETAINING BRACKET SHIFT DRUM PRAIHR 1
E06-3-6 C90034012001 SHIFT DRUM INEER 1
E06-3-7 C0625068060 DEEP GROOVE BALL BEARINGS 30/42/7 IREEREMA30x42X7 1
E06-3-8 C90034012020 MAGNET HOLDER CPL. A Sl 1
E06-3-9 C90011023100 GEAR POSITION SENSOR AT RkES 1
E06-3-10 C0025050126 SCREW M5X12 W/ N AIE=HIEEM5X12 2
E06-3-11 C0025060166S SCREW M6X16 W/ N AIE=HIEIEMEX16 1
E06-3-12 €90033022000 BEARING LOCK WASHER (SHIFT SHAFT STOP) HARBIRIR 1
E06-3-13 C90034005033 SHIFT SHAFT CPL. R4S R 1
E06-3-14 C90034013100 TORSION SPRING 0.8MM SEHEE 1
E06-3-15 C90034020000 SPRING GUIDE SHEERE 1
E06-3-16 C90034014000 RETURN SPRING HEE 1
E06-3-17 C90034050001 STOP DISC 14X30X1 PRAIER 1
E06-3-18 C90032095000 NEEDLE SLEEVE 14/20/12 M ESNERET il 14x20x12 2
E06-3-19 C0760142460 SHAFT SEAL RING 14/24/6 SHET14X24X6 1
E06-3-20 C0007025241 STUD 2,5X24 EERE(fH2.5%x24 1
E06-3-21 C90034050000 MAGNET HOLDER A S 1
E06-3-22 C90034050010 WAVE SPRING A EE SSB-0075-S17 1
E06-3-23 C0988142005 SHIM 14X20X0,5 IR BC S 14x20%0.5 1
E06-3-24 C0471140100 SEEGER RING 14X1 1 R4 14x1 1
E06-3-25 C9003403000033 LINK SUPPORT CAM TR 1
E06-3-26 C90033041500 NORDLOCK WASHER M6 B#EEIM6 1
E06-3-27 C90034051100 SHIFT SHAFT SENSOR e 1
E06-3-28 C0984050123S BOLT DIN6912 M5X12 8.8 EEIRN A EESAEEMEX12 2
E06-3-29 C63534024000 LOCKING LEVER PHIEESAA 1
E06-3-30 C90034052000 STEP WASHER BB 6x8x3.3 1
E06-3-31 C90034023000 SPRING ARREST ARM EIfHHE 1
E06-3-32 C90034002000 SHIFT FORK R 5-68Y 1
E06-3-33 C90034001000 SHIFT FORK R 1-48Y 2
E06-3-34 C90034019100 SHIFT FORK SHAFT R 2
E06-3-35 C0402080200 NEELDE ROLLER D8X20 i&5tdsx20 3




LUBRICATING SYSTEM

HBRS

EO7

f M’.»
¥
anme)s

~




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E07-1 C90030065000 GEARBOX INJECTION PIPE CPL. TR HE LAY 1
E07-2 C0770010010 O-RING D10X1 ORUE10x1 1
E07-4 C90038051000 OIL COOLER GASKET SHSEEH 1
E07-5 C90038050000 OIL/WATTER HEAT EXCHANGER CPL. HSeREH 1
E07-6 C0025060206S SCREW M6X20 S AIE=EIRIEMEX20 4
EQ7-7 C90038035000 OIL HOSE CPL. HmEEH 1
E07-8 C90030086010 PRESSURE PLATE [EHR 1
E07-9 C0019050121S SCREW M5X12 HETEITLIEEM5X12 1
E07-10 C014580060126S CYL. SCREW M6X12 a2 6
E07-11 C90038003000 BEARING BOLT HURR S 1
E07-12 C90038001022 OIL PUMP IDLER GEAR 227 MImRIEHwHE 222 1
E07-13 C0799080000 LOCK WASHER DIN 6799 - RS 8 FOHEE 1
E07-14 C90038007010 THRUST WASHER 10/16/0,5 #8|10x16x0.5 1
E07-15 C90038001224 OIL PUMP GEAR 247 SHER IS0 242 1
E07-16 C90038008050 OIL PUMP COVER IR 2
E07-17 C90038009014 EATON PUMP SET CPL. 14MM SHEREEFRE14AMM 1
E07-18 C90038002000 OIL PUMP SHAFT HLiHERAH 1
E07-19 C0402041580 NEEDLE ROLLER 4X15.8 RETDAX15.8 3
E07-20 C0402050980 NEEDLE ROLLER 5X9.8 [ElFE$Hd5x9.8 2
E07-21 C0770120020 O-RING 12X2 OFUE12X2 2
E07-22 C90038012000 OIL PUMP HOUSING HIHRZRAR 1
E07-23 C0770140200 O-RING 14X2 NBR 70 SHORE OFURE14x2 4
E07-24 C0770020020 O-RING 20X2 NBR 70 ORURE20x2 1
E07-25 C90038128000 CONTROL PISTON PRIEMESE 1
E07-26 C90038026000 OIL COMPRESSION SPRING PR E (e 1
EQ7-27 C90037073000 SHIM BH 1
E07-28 C90038010000 EATON PUMP SET 30 MM SHEREEFRF30MM 1
E07-30 C0025060256 SCREW M6X25 W/ A= EIZEMEX25 5
E07-31 C90030086100 OIL+SUMP+GASKET HER R 1
E07-33 C9003008500024 OIL PAN HETAEM 1
E07-34 C90038021200 OIL SCREEN CPL. HUEERILE 2
E07-40 €90038015200 OILFILTER(WITH BYPASS) HLREEr 1
E07-41 C07700390261 O-RING 39,34X2,62 OBYRE39.34x2.62 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E07-42 C90038041200 OILFILTER COVER e 1
E07-43 C0025050166 SCREW M5X16 W/ N ABIE=HIZIEM5X16 2
E07-44 C90030024000 FITTING SLEEVE 6X8X11 TENIfH6x8x11 3
E07-45 C0025060356 SCREW M6X35 S A E = EIEAEMEX35 5
E07-46 C0025060306 SCREW M6X30 S AIE=EIREMEX30 10
E07-47 C0770060025 O-RING 6X2,5 OBYE6X2.5 2
E07-48 C0025080166S CYL. SCREW M8X16 W/ N AIE=HE1EM8X 16 1
E07-49 C0770070025 O-RING 7X2,5 OBUE7x2.5 1




E08 7KEZE WATER PUMP COVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E08-1 C90035052000FBP WATER PUMP COVER KRE=E 1
E08-2 C90035053100 WATER PUMP COVER GASKET KREEHE 1
E08-3 C0024060136S SCREW M6X13 WL/ AIE=HIZEMEX13 1
E08-4 C90035055000 WATER PUMP WHEEL KRB 1
E08-5 C90035055150 SUPPORT DISC HE16x1 1
E08-6 C0760153459 SHAFT SEAL RING = HEF15X34.5X9 1
E08-7 C90036072020 WEAR BUSHING IKEHE 1
E08-8 C07700900151 O-RING 9X1,5 OBYE9x1.5 1
E08-9 C0025060306S SCREW M6X30 AL SAIE=HEIEEM6X30 5
E08-10 C90030024000 FITTING SLEEVE 6X8X11 ENIfH6x8x11 2
E08-11 C0025060126 SCREW M6X12 WS/ A= EIEEMEX12 1
E08-12 C0603061002 SEAL RING 6/10/1 66X 10X 1(§7)DIN7603 1




sl STARTER

EO09




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E09-1 C0025060256 SCREW M6X25 M/ A= HIEIEMEX25 2
E09-2 C90040001000 E STARTER MOTOR 97 FehEEH19z 1
E09-3 C0618101410 NEEDLE SLEEVE 10/14/10 IPESNERET M 10x14x10 1
E09-4 C90038007010 THRUST WASHER 10/16/0,5 #810x16x0.5 3
E09-5 C90040017100 TORQUE LIMITER CPL. 10/55Z PR FIRSE410/55Z 1
E09-6 C0625060016 BEARING 12/28/8 (TORQUE LIMITER) IRIAEKE12x28x8 1
E09-7 C90040022000 STARTER IDLER GEAR 26Z FeEIELS0262 1
E09-8 C90040090000 NEEDLE BEARING 10/13/13 SRR 10x13x13 1
E09-9 C90040029000 BEARING BOLT ieEnELS 1
E09-10 C90040020000 FREEWHEEL GEAR CPL. 66Z e KA 4a 4662 1
E09-11 C0618354220 NEEDLE SLEEVE 35/42/20 HK3520 IPESNE Rl 35x42X20 1
E09-12 C0770244031 O-RING 24.40X3.10 NBR 70 OZFY[E24.40%3.10 1




E16 3EfE%H BALANCER SHAFT
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E16-1 C90030057044 BALANCING SHAFT FRONT CPL. EIRZtEHElEs 1
E16-2 C90030057050 BEARING SHELL BALANCER SHAFT SR, 6
E16-3 C90030059100 BALANCING SHAFT ABOVE CPL. R 1
E16-4 C0405151913 NEEDLE BEARING 15/19/13 BT 15x19x13 2
E16-5 C90030059060 THRUST WASHER #8]15.5x25.5x2 2
E16-6 C90030059050 BEARING BOLT M T 1
E16-7 C0984050123S BOLT DIN6912 M5X12 8.8 TERIN AR SUEE M5 X12 1




.

A\ \ e &
E17 PSKIIJEEFIEHEE THROTTLE&INJECTOR

i

|

I

i

|

I

i

|

I

i

|

I

i

|

I

i

|

I

i

|

I

i

|

I

i

|

I

i

|

I

i

|

I

I

|

I

I

|

I

I

|

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

E17-1 0PW0-173000 THROTTLE BODY ASSY BFHSIIRADK 1
E17-2 0PW0-171000 FUEL PIPE ASSY WARD IS B AL 1
E17-3 0HUO0-173200 AIR INTAKE PRESSURE SENSOR HEESDERES 2
E17-4 0JYA-170001 CLASP +gE 2
E17-5 0PW0-171100 FUEL INJECTOR BHHEs 2




E21 SIIZEEM CYLINDER HEAD SYSTEMKIT
1
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E21-1 C9003609900024 REPAIR KIT CYLINDER HEAD FOR CFMOTO S EHEEHCFERR) 1
E21-1 C90036099000FBP CYLINDER HEAD 1




